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FCC ID: SV9-NYNEBASS

Test Report Verification

Dong guan Synst Electronics.Co.,Ltd

Appllcar_lt: The Science&Technology Industrial Park Houjie Town,Dongguan,
Address: .
Guangdong. china
Manufacturer Dong guan Synst Electronics.Co.,Ltd
; The Science&Technology Industrial Park Houjie Town,Dongguan,
Address: .
Guangdong. china
E.U.T: Bluetooth speaker
Model Number: NYNE Bass
NB400

Additional Model:

Note: The products are difference in model number only.

DC 12V From Adapter Input AC 100-240V~50/60Hz

Power Supply: DC 7.4V From Internal Battery

Test Voltage: DC 12V From Adapter Input AC 120V/60Hz

Trade Name: NYNE Serial No.: -

Date of Receipt: September 09, 2013 Date of Test: September 09~ November 29,

2013

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2013
ANSI C63.4:2009

Test Result:

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST Technology
Co., Ltd. was assumed full responsibility for the accuracy and completeness
of these measurements. Also, this report shows that the EUT to be
technically compliance with the ETSI EN FCC Rules and Regulations Part
15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced
in part without written approval of EST Technology Co., Ltd.
Date: December 03, 2013

Prepared by:

AA

Ada / Assistant

Tested by:

Tony.Tang/ Engineer

Approved by:

Lecmontn

IcemanHu / Manager

Other Aspects:
None.

Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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FCC ID: SVO-NYNEBASS
1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name Bluetooth speaker

Model Number : NYNE Bass

FCCID : SV9-NYNBASS

Operation frequency . 2402MHz~2480MHz

Number of channel : 40

Antenna . Internal antenna, 0 dBi gain

Modulation . Bluetooth V4.0 BLE: GFSK

Power Supply : DC 12V From Adapter Input AC 120V/60Hz
Sample Type . Prototype production

EST Technology Co., Ltd Report No. ESTE-R1310003 Page 5 of 107



FCC ID: SV9-NYNEBASS

2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item

Standard

Results

Power Line Conducted Emission

FCC Part 15: 15.207
ANSI C63.4:2009

PASS

Radiated Emission

FCC Part 15: 15.209
ANSI C63.4:2009
KDB 558074

PASS

Band Edge Compliance

FCC Part 15: 15.247
ANSI C63.4:2009
KDB 558074

PASS

Conducted spurious emissions

FCC Part 15: 15.247
ANSI C63.4:2009
KDB 558074

PASS

6dB Bandwidth

FCC Part 15: 15.247
ANSI C63.4:2009
KDB 558074

PASS

Peak Output Power

FCC Part 15: 15.247
ANSI C63.4:2009
KDB 558074

PASS

Power Spectral Density

FCC Part 15: 15.247
ANSI C63.4:2009
KDB 558074

PASS

Antenna requirement

FCC Part 15: 15.203

PASS

EST Technology Co., Ltd

Report No. ESTE-R1310003
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FCC ID: SV9-NYNEBASS

2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R1310003 Page 7 of 107



FCC ID: SV9-NYNEBASS

2.3. Assistant equipment used for test

2.3.1.  Adapter
Adapter 1

M/N
Input
Output

Adapter2
M/N

Input
Output

2.4. Block Diagram
For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above ground.EUT

was be set into BT test mode by Bluesuite software before test.

AC Mains

GQ30-120250-A U

AC 100-240V~50/60Hz

DC 12V/2.5A

ASSA32-120250

AC 100-240V~50/60Hz

DC 12V/2.5A

2.5. Test mode

Adapter

1.0A Max

1.0A Max

(EUT: NYNE Bass)

EUT

A special test software was used to control EUT work in Continuous TX mode(100% duty cycle), and

select test channel, wireless mode and data rate.

Mode Channel Frequency

Low 2402MHz

BT 4.0-BLE GFSK Middle 2440MHz
High 2480MHz

EST Technology Co., Ltd

Report No. ESTE-R1310003
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FCC ID: SV9-NYNEBASS

2.6. Channel List for Bluetooth

Channel Frequency | Channel | Frequency
No. (MHZ2) No. (MHZ2)
1 2402 2 2404
3 2406 4 2408
5 2410 6 2412
7 2414 8 2416
9 2418 10 2420
11 2422 12 2424
13 2426 14 2428
15 2430 16 2432
17 2434 18 2436
19 2438 20 2440
21 2442 22 2444
23 2446 24 2448
25 2450 26 2452
27 2454 28 2456
29 2458 30 2460
31 2462 32 2464
33 2466 34 2468
35 2470 36 2472
37 2474 38 2476
39 2478 40 2480

EST Technology Co., Ltd

Report No. ESTE-R1310003
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FCC ID: SV9-NYNEBASS

2.7. Test Equipment

2.7.1. For conducted emission test

Equipment Manufacturer Model No. Serial No.  |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ~ [ESHS30 832354 May,30,13 |1 Year
Artificial Mains Networ |Rohde & Schwarz  |ENV216 101260 May,30,13 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-Z2 101100 July.25,13 |1 Year
2.7.2. For radiated emission test(30-1000MHz)

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz |ESVS10 100004 May,30,13 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 |May,30,13 |1 Year
Bilog Antenna Teseq CBL6111D [25872 Nov,08,12 [1.5 Year
Signal Amplifier Agilent 310N 187037 July.25,13 |1 Year
2.7.3. For radiated emission test(above 1GHz)

Equipment Manufacturer |Model No. Serial No. Last Cal. [Next Cal.
Temperature controller Terchy MHQ 120 May.08,13|1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.08,13|1 Year
\ector Signal Generator R&S SMBV100A [1407.6004K02 [May.08,13|1 Year
Double Ridged Horn Antenna |[R&S HF907 100276 Jan.16.13 |2 Year
Double Ridged Horn Antenna [R&S HF907 100268 Jan.16.13 |2 Year
Log-periodic Dipole Antenna |[R&S HL223 100435 Jan.16.13 |2 Year
Biconical Antenna R&S HK116 100431 Jan.16.13 |2 Year
Trilog Broadband Antenna  |Schwarzbeck |[VULB 9163 [9163-462 Jan.16.13 |2 Year
Pre-amplifer AH PAM-0118 10008 May.08,13|1 Year
Pre-amplifer R&S SCU-01 10049 May.08,13|1 Year
High Pass filter Micro HPM50111 324455 May.08,13|1 Year
RF Cable Hubersuhner |W10.02 534096 May.08,13|1 Year
RF Cable Hubersuhner |W10.02 534123 May.08,13|1 Year
RF Cable Hubersuhner |RG 214/U 513423 May.08,13|1 Year
RF Cable Hubersuhner [RG 214/U 523455 May.08,13|1 Year

EST,

EST Technology Co.,Ltd

Report No. ESTE-R1310003
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FCC ID: SV9-NYNEBASS

3 POWER LINE CONDUCTED EMISSION TEST

3.1. Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.2. Block Diagram of Test Setup

PC System Receiver EUT Peripheral

80cm

=~
LISN LISN B

P
<«

:50Q Terminator

3.3 Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.1.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer
the block diagram of the test setup and photographs). The AC line are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

3.4. Test Result
PASS. (All emissions not reported below are too low against the prescribed limits.)

EST Technology Co.,Ltd Report No. ESTE-R1310003 Page 11 of 107
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FCC ID: SV9-NYNEBASS

3.5. Test data

0 Level (dBu') Date: 2013-11-23 Time: 14:51:14
lﬁ FCC PART 15B OP
FCC PART 15B AV
40
112
0.15 2 B 1 2 L 10 20 30
Frequency {MHz)
Fice no. 1 EZT Conduction 3hielded Roowlats no. 1 113
Limit : FCC PART 15E QF LINE Phase : LINE
Env. / In=s. : Tewp:25.3'C Huwi:53% Press:101.50kPa
Engineer : Dick
EUT : Bluetooth speaker
Power : DC 12V From Ldapter Input AC 120V/60H=
M/ : NYMNE Eass=
Test Mode 1 T Mode
Adapter 1
LIS Cahle Emission
Fredq. Factor Loss Reading Lewvel Liwmits Margin Remark
[(MH=z) [dE) [dE) [dBuV) (dBuwv/m] [(dBuv/m) (dE)
1 0.17 9.61 9.51 41.05 60.47 54.81 4.354 QF
2 0.17 9.61 9.81 23.05 4z .47 54.81 12.34 Lrerage
3 0.18 9.61 9,80 41.00 60.431 64,37 3.98 op
4 0.13 9.61 9,50 Z5.00 44,371 54.37 9,96 Lrerage
5 0.24 9.61 9.52 32.41 51.84 62.17 10.33 QF
& 0.24 9.61 9.52 15.41 34.84 g5z.17 17.33 Lrerage
7 0.37 9.61 9.82 24.58 44 .01 5E8.56 14.55 QF
g o.37 9.61 9,82 G6.58 Z26.01 43.56 22.55 Lrerage
o 0.44 9.61 9,81 Z0.66 40.08 57.11 17.03 QF
10 0.44 9.61 9.581 4,66 Z24.03 47.11 23.03 Lrerage
11 5.03 9.65 9.53 16.15 35.63 &0.00 Z4.37 QF
iz 5.03 9.65 9.83 10.15 29.63 50.00 20.37 Lrerage
EST Technology Co.,Ltd Report No. ESTE-R1310003 Page 12 of 107



FCC ID: SV9-NYNEBASS

0 Lewvel ((dBuv)

Date: 2013-11-23 Time: 14:55:58

40

e

FCC PART 15B QP

FCC PART 15B AV

T

B L

Site no.

2

Frequency (MHz)

EAT Conduction Shielded BRoomData no.

5 10 20 30

115

NEUTRAL
Margin FRemark

(dE]

6.40 QF
12.40 Awrerage
Q.95 QF
15.95 brerage
15.41 QF
22.41 Average
10.11 QF
17.11 Average
12.64 QF
16. 64 hwerage
23.77 QF
20,77 brerage

Limit FCC PART 15EB QP LINE FPhase
Env. / Ins. Tewp:25.3'C Humi:58% Press:101.50kPa
Engineer Dick
EUT Eluetooth =peaker
FPower DC 12V From Adapter Input AC 1Z0W/60Hz
M/ NYME Eass
Test Mode T Mode
Adapter 1
LTSN Cahle Emission
Freg. Factor Loss BReading Lewvel Limits
[MHz) [dE) [dE) [dBuv) {dBuwv/m) (dBuv/m)

1 0.15 9.54 9.80 35.94 55.28 64,65

2 0.15 Q.54 Q.80 22.894 4z .28 54.65

3 0.23 Q.60 Q.82 32.80 5Z.32 62 .30

4 0.23 Q.60 9.82 13.80 33.32 52.30

5 o.z9 Q.60 9.83 25.57 45.00 60.41

& 0.z9 9.60 9.83 5.57 28.00 50.41

7 0.37 9.59 9.82 29.00 45.41 55.52

=1 0.37 Q.59 9.82 12.00 31.41 45,52

= 0.45 Q.59 9.81 Z4.:28 43 .68 56.32

10 0.45 Q.59 9.81 10.28 29.68 46,32

11 5.90 Q.65 9.86 16.72 36.23 60.00

12 5.90 9.65 9.86 9.72 29.23 50.00

EST Technology Co.,Ltd

Report No. ESTE-R1310003
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FCC ID: SV9-NYNEBASS

0 Level (dBu\) Date: 2013-11-26 Time: 14:38:53

FCC PART 15B QP

FCC PART 15B AV

40
E E 1?2
0
U5 .2 5 1 2 5 10 20 30
Frequency (MHz)
Site no. i E3T Conduction Shielded RoomwData no. 145
Limit : FCC PART 15E QP LINE Phase : LINE
Env. / Ins. : Temwp:25.3'C Hani:55% Press:101.50kFPa
Engineer 1 Dick
EUT : Bluetooth =peaker
Power : DC 12V From Adapter Input AC 1Z0V/60H=
M/N : NYNE Bass
Test Node 1 TX HMode
Ldapter 2
LTSN Cahle Emission
Fredq. Factor Loss Reading Level Liwmits Margin Rewark
[MH=z) [dBE) [dE) [dBuV) [dBuw/m)] [(dBuv/m) [dE)
1 o.17 9.61 9.80 Z8.56 47.97 54 .72 146.75 QF
2 o.17 9.61 9.80 15.56 34.97 54.72 19.75 Average
3 0.23 9.61 9.80 23.:28 4z .69 52 .35 19.66 QF
4 0.23 9.61 9.80 9.28 Z28.69 52.35 23.66 bAverage
= 0.30 9.61 9.83 17.58 37.02 60.28 23.260 oF
& 0.30 9.61 9.83 Z.58 ZZ.02 E0.28 Z8.26 Average
7 0.46 9.61 9.81 13.69 33.11 56.63 23.52 QF
=1 0.46 9.61 9.81 3.69 z23.11 46,63 Z3.52 Average
= 0.53 9.61 9.581 13.41 32.83 56.00 23.17 QF
10 0.53 9.61 9.81 5.41 z24.83 465.00 z21.17 bverage
11 .57 9,60 9.82 13.03 32.45 56.00 23.55 oF
1z .57 9,60 9.82 3.03 22.45 46.00 23.55 Average
EST Technology Co.,Ltd Report No. ESTE-R1310003 Page 14 of 107



FCC ID: SV9-NYNEBASS

0 Level (dBuv) Date: 2013-11-26 Time: 14:41:08
FCC PART 15B OP
FCC PART 15E AV
40 -
4 1
0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
S3ite no. E3T Conduction Shielded RoowData no. 147
Limit FCC PART 15EB QF LINE Phase NEUTERAL
Env. / Ins. Temp:25.3'C Humi:55% Press:101.50kPa
Engineer Dick
EUT BElustooth speaker
FPower DC 12V From Adapter Input AC 1Z0V/60Hz
n/M NYHNE EBass
Tezt Mode TZ HMode
Adapter :
LI3N Cable Emission
Freq. Factor Loss EReading Lewvel Limits HWargin ERemark
[MH=z) [dB) [dB) [dBuv) [dBuv/m) (dBuv/m) [dEB)
1 o.17 9,54 9.80 Z26.23 45.57 64.72 19.15 QF
2 o.17 9,54 9.80 11.:23 30.57 54,72 Z24.15 Avrerage
3 0.z4 9. 60 9.8z Zz1.78 41.20 62.13 Z0.93 QF
4 0.z24 9. 60 9.82 6.78 Z26.20 5z2.13 25.93 Avrerage
5 0.31 9. 60 9.83 16.69 36.12 59.97 23.85 oF
3 0.31 9. 60 9,83 1.69 21.12 49,97 28.85 Average
7 0.36 9,59 9.82 13.18 3z2.59 ES.65 Z6.06 QF
g 0.36 9,59 9,582 0.15 19.59 45.65 Z29.06 Average
9 0.49 9.59 9.81 13.73 33.13 56.19 23.06 QF
10 0.49 9,59 9.81 5.73 25.13 45,19 21.086 Average
11 0.56 9. 60 9.82 15.43 34.85 E6.00 21.15 QF
1z 0.56 9. 60 9.82 7.43 Z6.85 45.00 19.15 Average

EST Technology Co.,Ltd

Report No. ESTE-R1310003
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FCC ID: SV9-NYNEBASS

4 RADIATED EMISSION TEST

4.1 Limit
4.1.1 15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.1.2 15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125 - 4.128 25.5 - 25.67 1300 - 1427 8.025-8.5
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
420725 - 420775 73 - 74.6 1645.5 - 1646.5 93-9.5
6.215-6.218 74.8 -75.2 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35- 162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72-173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-335.4 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

EST Technology Co.,Ltd Report No. ESTE-R1310003 Page 16 of 107
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FCCI

4.2.

D: SV9-NYNEBASS

Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it working in test mode, then test
it. EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters
to find out the maximum emission level. Broadband antenna (calibrated bilog antenna)
is used as receiving antenna. Both horizontal and vertical polarization of the antenna
are set on test.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for
peak emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10" harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.3 Block Diagram of Test setup

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

————3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | g METER
(L)*1.0m(W) (H) ) (WOOD) |

4.4

GROUND PLANE

Test Result
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2402MHz . 2440MHz and 2480 MHz is fundamental
frequency which no limit, the limit on plots is automatically generated by the
software, it's not fundamental limit, we can't remove it.

EST,

EST Technology Co.,Ltd Report No. ESTE-R1310003 Page 17 of 107



FCC ID: SV9-NYNEBASS

45  Test Data

30-1000 MHz
0 Level ([dBUVIim) Date: 2013-09-26 Time: 16:28:55

FCCPART15B

30 224, 418, 612 a06. 1000
Frequency (MHz)

Data no. : 132
Ant. ol. E

Wi

Temp:25.6" ;Hami : 56%;Press:101.52kPa
Dick

Eluetooth speaker

DC 12V From Adapter Input AC 120V/e0H=z
HYMNE Bass

GFS5K TX 2402MH=z

Ldapter 1

Ant. Cable Emission
Fredqg. Factor Loss Reading Lewvel Limit=s Margin Remark
(MHz) (dB/m) (dEB) ({dBuV/m) (dBuV/ (dEB)

1 38.73 13.48 2.10 18 31.7 40 2.24 Q
2 g5.2% T.T72 2.87 16 24.75 40 15.25 Q
3 114.3% 10.85 .28 80 27.81 43. 15.58 ]
4 133.78 11.386 3.58 11.85 26.88 43. 16.61 ]
5 191.38 T7.85 4.22 11.15 23.22 43. 20.28 ]
& 225.294 9.47 4.51 5.88 19.86 46 . 26.14 Q

EST Technology Co., Ltd Report No. ESTE-R1310003 Page 18 of 107



FCC ID: SV9-NYNEBASS

0 Level ([dBuV/m)

Date; 2013-09-26 Time: 16:32:57

FCCPART15B

-hidB

40

30 224,

3m Chamber
3m 271
FCC PRRT
Temp:25.6";H
Dick

.,

15 B

DC
NYMNE Bass
GFSE TX 2402
Adapter 1

Cakle
Lo=s
(dB)

2402MH=

Eluetooth speaker
12V From Adapter

418,

umi:S56%;Press:

Reading
[dBuV)

Input

g12.
Frequency (MHz)

Data no. 3
Ant. pol. : HORIZOK

101.532kFa

Emi=z=sion

Lewvel Limits
[dBuV/m) (dBuV/m)

Margin
[dB)

80a.

1000

Eemark

1 3 a 2.10
2 8 31 7.20 2.88
3 133.79 11.386 3.58
4 259,89 12.87 4,33
5 262,58 12.586 5.01
8 286.08 12.53 5.14

(R AT T I T T 1 ]

[ Y SR
[ WA S T S I O

-1 L

m

ZE 4 0 11.26
22 40 .00 10.48
27 43.50 15.83
30 46.00 15.78
31 46.00 14.70
31 46.00 14.43

-~
=

-~
=

-~
k3

-~
k4

-~
k4

P
T

EST Technology Co.,Ltd
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FCC ID: SV9-NYNEBASS

" Level (dBu\im)

Date: 2013-09-26 Time: 16:40:59

40

FCCPART 158
-pdB

418, 612,
Frequency (MHz)

3m Chanber Data no.
3m 27137 Ant. pol.

15 B
Temp:25.6" ;Humi:
Dick

Eluetooth speaker

DC 12V From Adapter In
NYHNE Bass

GFSE TX 2440MH=z
Adapter 1

56%;Press:101.52KkPa

ut

AC 120V/60H=Z

Cakle Emi==sion
Lo=ss

[d=)

Level Limits=
(dBuV/m) (dBuV/m)

Eeading
{dBuV)

806, 1000

030

Freg

(MH=)
1 62.98
2 Z6.26
3 133.7%8
5 247,28
& 284.14

4.82 2.83 20.48 2T.83 40 .00
7.84 2.91 18.61 29,38 40 .00
11.36 3.58 17.36 32.30 43.50
g.26 4.18 21.54 33.88 43.50
11.36 4.78 18.08 34,22 46.00
12.52 5.12 13.31 30.95 46.00

12.07 @
10.64 @
11.20 @
.51 0

b = ] ™
11.78 @
15.05 @

EST Technology Co.,Ltd

Report No. ESTE-R1310003
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FCC ID: SV9-NYNEBASS

0 Level (dBuVim)

Date: 2013-09-26 Time: 16:44:41

FCC PART15B

o

30

224, 418,

612,

Frequency (MHz)

3m Chanmber

3m 2
FCC

7137

PLRET 15 B

Dick

Bluetooth =peaker
DC 12V From Adapter
NYHNE Bass

GFSE TH 24940MH=z
Adapter 1

Input AC

aAnt.
Factor
(dE/m)

Lo==
[dB)

Data no.

Ant. ol.

135

YERLIILLL

Temp:25.6" ;Humi : 56%;Pres=:101.52kPa

120V/60H=z

Cakle Emi==sion

806,

Remark

1000

1 3 14.52 2. 14.80 31.38
2 127 7 11.33 3. 18.57 33,37
3 158.04 10.48 3. 15.80 30.25
4 198.78 T.T71 4. T.14 29.08
5 264.74 12.%24 4 28.71
] 54 19.46 T 33.85

40.00 g.62 Q
43.50 10.13 Q
43.50 13.25 Q
43.50 14.41 Q
46.00 T.28 Q
46.00 12.15 Q

EST Technology Co.,Ltd
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FCC ID: SV9-NYNEBASS

0 Level (dBuvim) Date: 2013-09-26 Time: 16:49:55

FCCPART15B

fde

)

2

WAy

30 224, 418, 612 806. 1000
Frequency (MHz)

3m Chamber Data no. : 136
3m 27137 Ant. pol. : HORIZONTAL

FCC PRRT 15 B

Dick

Bluetooth speaker

DC 12V From Adapter Input AC 120V/e0H=z
M/H : NYNE Bass

Test Mode 1 GFSK TX Z2480MH=z

Adapter 1

Lnt. Cable
Freq. Factor Lo=s= Reading
(HMH=z) (dB/m) (dB) (dBuV)

Remark

1 4 13 B.37 .30 15.78 30.45 40.00 9.55 Q2
2 BT.23 T.87 Z.528 16.33 27.28 40.00 12.74 Q2
3 133.7% 11.38 3.58 15.24 30.118 43.50 13.32 Q2
4 172.58 3.07 4.05 12.28 25.40 43.50 18.10 Q
5 286.08 12.5% 5.14 13.71 31.44 46.00 14.56 Q
] 385.69 15.87 5.83 11.51 33.31 46.00 12.6% Q

b
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FCC ID: SV9-NYNEBASS

0 Level (dBuUVIim) Date: 2013-09-26 Time: 16:52:55

FCCPART15B
pB

Y e
’—1

|00 ™

Ln

30 224, 418, 612 806. 1000
Frequency (MHz)

3m Chamber Data no.

3m 27137 Ant. pol.
FCC PRRT 15 B
Temp:25.6" ;Humi : 56%;Pres=:101.52kFa

BEluetooth speaker

DC 12V From Adapter Input AC 120V/60H=z
NYNE Bass

GF5KE TX Z2480MH=

Adapter 1

Ant. Cakle Emi=s=sion
Fred. Factor Loss Reading Lewvel Limits HMargin Remark
(MH=) [dB/m) (dB) (dBuV/m) (dBuWV/m) (dB)

1 43 10.52 2.21 13 30.86 40 .00 9.14 Q
2 133 11.36 3.58 g3 28.83 43 .50 14.67 Q
3 160 24 3.80 11.75 25.89 43 .50 17.61 Q
4 138 T.71 4.24 12.83 24 .88 43.50 18.62 Q
5 431 16.08 6.26 9.53 31.88 46 .00 14.12 Q
] 567 19.63 7.15 3.87 30.75 46 .00 15.25 Q
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FCC ID: SV9-NYNEBASS

M/H
Test

Y SO R LS I

o

oy

Date; 2013-11-28 Time: 20:45:34

0 Level (dBulim)

40

FCCPART15E

Sile]=

HMod

o
H
m

fie]

30

e

(MH=)

= i

s L

ook

[ S I

norn G

[R5

o

[T ] Lu‘\ [V ]

224, 418, 612

Frequency (MHz)

3m Chamber Data no.

A o Ant I

1130 Founl

FCC PRRT 15 B

Dick
Bluetooth speaker

DC 12V From Adapter Input AC 120V/60H=z

NYME Bass
GFSE TX 2402MH=z

hdapter 2

Ant. Cakle Emizsion

Factor Loss Reading Lewvel Limits
(dBuV/m) (dBuV/m)

{dE/m) (dZ)

16.11 Q.70 10.04 26.85 40 .00
8.37 0.398 15.23 24.58 4
11.38 1.58 7.54 20.51
g.98 1.68 9.34 20.01 43.
19.55 3.40 g.21 31.18 46.

4 19.71 3.41 g8.10 3l.22 44.

[ ]
[ T T T

i oin

Margin

80a.

id=)

')
T

(8
e

's)
S

[
o

')

1=

kRO

Bod RDon
i L

o RSN

4 T8 e}
= 1 Z P

1000

Eemark

EST Technology Co.,Ltd
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FCC ID: SV9-NYNEBASS

0 Level (dBuVim) Date: 2013-11-28 Time: 20:50:30

FCCPART15B
-pdB-

40

2 IVW

USU 224, 418. 612, 806. 1000
Frequency (MHz)

S5ite no. : 3m Chamber Data no. 317

Dis. Ant 3m 27137 Ant. pol. : HORIZOWNTAL
Limit FCC PRRT 15 B

Env. In=. : Temp:25.6" ;Humi:56%;Pre=s=:101.52kFa

Engineer : Dick

EUT : Bluetooth speaker
Power : DC 12V From Adapter Input AC 120V/60H=z
M/H : NYNE Bass
Test Mode : GFSKE T¥ 2402MH=z
Adapter 2

Ent. Cakble Emission
Freq. Factor Loss EReading Level Limits Margin Remark
(MHz) (dB/m) (dEB) {dBuV) {dBuV/m) (dB

1 g.96 1.72 2.08 19.77 43.50 23. Q
2 12.52 2.38 3.81 18.689 46.00 27 Q
3 13.75 2.48 5.04 21.28 46.00 24 Q
4 16.30 2.71 3.85 22,28 46.00 23 Q
5 16.38 3.00 6.80 25,828 46.00 20 Q
] 19.45 3.23 3.08 25.77 46.00 20 Q
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FCC ID: SV9-NYNEBASS

0 Level (dBuW/m) Date: 2013-11-28 Time: 20:58:15

FCCPART15B
6elB

ol

30 224, 418, 612 806. 1000
Frequency (MHz)

3m Chanber Data no. : 318
3m 27137 Ant. pol. : HORIZONIAL
FCC PART 15 B

Temp:25.6" Humi:56%Fres=s:101.52kPa

Dick

BEluetooth speaker

DC 12V From Adapter Input AC 120V/60H=

HYNE EBass

GFSHE TX Z440MHz

Bdapter 2

Ant.
Freq. Factor
(HMH=z=) [dE/m)

Remark

1 164.83 8.77 1.66 6.93 18.36 43.50 25.14 Q
i 184.23 8.57 1.71 10.05 20.33 43.50 23.17 Q
3 284.149 12.52 2.38 6.686 21.54 46.00 24.46 Q
4 366.59 14.72 2.71 4.18 21.61 46.00 24.39 Q
5 402.48 16.12 2.74 5.15 24.01 46.00 21.99 Q
] 439.34 16.23 2.88 5.70 24,82 46.00 21.18 Q
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FCC ID: SV9-NYNEBASS

0 Level (dBuvim)

Date: 2013-11-28 Time: 21:03:31

FCC PART15B

-hiclB

o

ﬁ W-

30 418,

612, 8086, 1000

Frequency (MHz)

i
[
(]
m
h=]
-~
|
I
o
L

Bluetooth speaker
DC 12V From Adapter
NYHME Bass

GFSE TX
Lhdapter

Input AC

M/H
Test

Mode

ant.
Factor
(dB/m)

Cakle
Lo=s=
(dB)

Reading Lewvel

(dBuvV)

1 88 16.11 0.70 9.686 268.47
2 14 1:2.52 2.3 5.07 19.85
3 893 17.56 3.07 5.63 28.28
4 531.49 18.45 .21 5.48 27.15
5 586.78 15.45 3.41 8.19 31.05
8 630.43 20.17 3.48 g.12 31.77

Data no.
Ant. al.

(dBuV./m) (dBuV/m)

enp:25.6" )Humi::56%Press:101.52KkFa

120V/60HzZ

Emi=s=sion

Limitcs= REemark

Margin
(dB)

40.00  13.53 0§
46,00 26.05 @
46.00 19.74 §
46,00 18.85 O
46.00 14.95 @
46,00 14.23 @

EST Technology Co.,Ltd
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FCC ID: SV9-NYNEBASS

—— e e e i g e e

0 Level (dBuVim)

L]

Date: 2013-11-28 Time: 21:08:46

40

FCCPART15B

-hidB

Te=t Mo

418,
Frequency (MHz)

30

Temp:25.6" ;Humi:56%;Fres=s:101.52KkFa
Dick

Eluetooth speaker
DC 12V From Adapter
NYME Bass

GFSE TX 2480MH=z

Ldapter

Input &4C

2

Ant.
Factor
(dB/m)

Emi==sion
Level

Cakble
Lo==
(dB)

612.

3m Data no.
3m Ant. pol.
FCC PRRT 15 B

Limitcs=
(dBuV/m) (dBuV/m)

806. 1000

120V/60HzZ

Margin Remark

(dB)

[T LI S

oy on

16.11 0.70 9.33 26.14 40
13.48 0.73 10.80 25.07 40
11.28 1.55 6.88 18.72 43.
18.45 3.21 5.84 27.50 44.
19.63 3 6.41 28,22 44.
20.17 3 10.47 34.12 46.

o i

[ I

)
il

)
i

)
i

s
k=

Ie]
't

e}
!

[T ]

[ L I

1 =

oo 0 L
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FCC ID: SV9-NYNEBASS

Fredq. Factor Loss
(MHz) (dB/m) [dB)

Time: 21:13:25

0 Level (dBuWvim) Date: 2013-11-28

FCC PART15E

3

30

224, 418, g12. 806.
Frequency (MHz)

L
5]

g5

3m Chamber Data no.
3m 27137 Ant. pol. : H
FCC PRRT 15 B
Temp:25.6" ;Humi: 56%;Pre=s=:101.52kFa

Dick

Bluetooth speaker

DC 12V From Adapter Input AC 120V/60H=z
HYHNE EBass

GFSE TX 2480MH=z

Adapter 2

RIZONTIAL

Ant. Cakle Emi==sion
Margin ERemark
(dB)

1000

[ SO TR % T

o

oy

s LS RO
[ L R T T P

o

Ly omoCoon -

3 8.77 1.86 6.71 18.14 43.50 25.38 Q
4 g8.97 1.67 10.56 21.20 43.50 22.30 Q
g8 12.98 2.28 T.186 22.42 46.00 23.58 Q
8 13.17 2.44 6.60 22,21 46.00 23.78 Q
73 16.13 2.85 4.23 23,21 46.00 22.78 Q
64 Z20.08 3.37 0.21 23.88 46.00 22.34 Q
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FCC ID: SV9-NYNEBASS

1000-18000 MHz

Date: 2013-09-26

Time: 10:58:42

0 Level ([dBuV/m)

FCCP

ART 15C PEAK

G0

%]

- G

FCC PART 15C AV

M/
Test Mode

1 2402
2 4804
3 _:

5 1012

6 1l4z2%

(L]

3 AWNT 1-18G
FCC PBRET 15C FERE

Bluetooth speaker
DC 12V From Rdapter
NYNE Bass

GFSE TX 2402MH=
Adapter 1

00 27.81
00 31.25
0 31.25
0o 37.01 3
00 38.33 11.52 32
0 41.7] 22 E3
0 10.92 33

1000 4400, F300, 11200, 14600,

Frequency (MHz)

Data no. @ 61
Ant. pol. : HORIZCNTA

Input AC 120V/&60H=z

Emi=s=sion

Margin

_____ 3 -26.03
48.35 ] 14.44
36.59 a 6.20
34.35 1.54 22.48
33.38 51.22 22.78
33.46 53.01 20,889
292.12 47.15 26.85

18000

Remark

Feak
Feak
Average
Feak
Feak
Feak
Feak

Emi=zsion Lewvel= Antenna

Factor + Cable Los=s - Amp Factor

levels that are 20dE below the official

+ Reading.

EST Technology Co.,Ltd

Report No. ESTE-R1310003

Page 30 of 107



FCC ID: SV9-NYNEBASS

0 Level (dBu\/m) Date: 2013-09-26 Time: 11:02:40

FCC PART 15C PEAK

%]

60

- -| FCC PART 14C AV

o o

1000 4400, 7800, 11200, 14600. 13000
Frequency (MHz)

3m Chamber Data no. @ 62

3m ANT 1-18G Ant. pol. : VERTICLL
FCC PART 15C PELK
Temp:25.6' ;Humi:56%:Fre=s=s:101.52kPa

Eluetooth speaker

DC 12V From Adapter Input &4C 120V/60H=z
M/H : NYNE EBass

Test Mode : GFSE TX 2402MH=

Adapter 1

Ant. Cable Amp Emi=sion
Freq. Factor Los=z Factor Beading Lewvel Limits Margin Remark
(MH=z) [dB/m) f=1=3] [dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

Feak

|
=)

1 o 27.61 0

2 o 31.25 11.77 46.81 15.98 Feak

3 0 31.25 11.77 35.11 T.68 Lverage
4 0 36.95 11.40 35.71 21.22 Feak

5 0 38.18 11.5% 33.50 22.681 Feak

& o0 41,88 10,893 31.62 22.865 Feak

7 17184.00 40.45 10.92 30.27 25.70 Feak

Femark=s: 1. Emiszion Level= Antenna Factor + Cable Losz=s - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: SV9-NYNEBASS

0 Level (dBu\im) Date: 2013-09-26 Time: 11:13:14

FCC PART 15C PEAK

o

G0

im

FCC PART 15C AV
L] 7

1000 4400, 7800, 11200, 14600, 13000
Frequency (MHz)

3m Chamber Data no. @ 65
3m ANT 1-18G Ant. pol. : HORIZOWNTLRL

FCC PART 15C PEARK

Temp:25.68" ;Humi:56%;FPre=s=s:101.52kPa
Tonvy

Bluetooth speaker

DC 12V From Adapter Input AC 120V/60H=z
HYHNE Bass

Test Mode : GFSK TX Z2440MHz
Ldapter 1

i of Emi==sion
Factor BReading Level

Margin ERemark
(dE)

Freq.
(MHZ)

1 34.12 102.13 102.28 T4.00 -28.28 Feak
z 31.80 47.01 58.55 T4.00 15.45 Feak
3 31.80 35.36 46 .30 54.00 T.10 Lyerage
4 31.9% 36.04 52.17 74.00 21.83 Feak
=1 32.00 34.13 51.93 T74.00 22.07 Feak
a 33.08 3 8 50.91 T4.00 23.08 Feak
7 33.21 31 4 49 .46 T4.00 24.54 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Lhmp Factor + Reading.

The emiszion lewvels that are 20d4dE below the official
limit are not reported.
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FCC ID: SV9-NYNEBASS

0 Level (dBu\im)

Date: 2013-09-26 Time: 11:16:19

FCC PART 15C PEAK

]

G0

. FCC PART 15C AV

1000

3 ANT 1-18G
15C PERK

Eluetooth speaker
oC From Adapter
HYHNE EBass

GFSE TX 2440MH=z
Adapter 1

i

Ant. Cakle
Factor
(dB/m)

Factor
(dB)

7800,

11200. 14600. 18000

Frequency (MHz)

Input AC

Reading Lewvel

(dBuv)

Data no.

aAnt. ja]

120V/60H=

Emi=s=sion
Limits= Remark

(dBuV,/m) (dBuV,/m)

Margin
[dB)

1 27.80 6.67 34.12
2 31.37 12.07 31.80
3 31.37 12.07 31.80
4 36.56 11.58 31.8%
5 38.06 1l.e86 31.87
8 41.88 0.83 33.08
T 40.84 10.88 33.897

102.75 -2 Feak
60.29 1 1 Feak
50.10 0 Lyerage
53.25 2 75 Feak
51.06 22.94 Feak
51.42 22.58 Feak
47 .82 26.18 Feak

Antenna
2. The emission
limit are not reported.

lewvels that are

Factor

20dB below

+ Cable L

Anmp Factor
official

EST Technology Co.,Ltd
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FCC ID: SV9-NYNEBASS

0 Level (dBuWim) Date: 2013-09-26 Time: 11:30:06

FCC PART 15C PEAK

g}

60

_ FCC PART 15C AV

5 3

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

3m Chanber Data no. : 70

3m ANT 1-18G Ant. pol. : VERTICAL
FCC PART 1:5C PERK
Temp:25.6"'"Humi:56%;Press:101.52kPa

lony

Eluetocoth speaker

DC 12V From Adapter Input AC 120V/&60Hz
HNYHNE EBass

Test Mode : GFS5K TX Z480MH=

Adapter 1

Ant. Cable Amp
Freq. Factor Lo=ss Factor E Margin Eemark
(MHz) (dB/m) (dB) (dB) (dB)

1 1 34 104.73 104.8% -30.98 Feak
2 4 31 47.25 52.21 14.78 Feak
3 .44 31 34.64 46.60 7.40 Lyverage
4 .61 31 36.85 53.07 20.93 Feak
5 .54 31 33.88 51.55 22.45 Feak
] 83 33 31.28 51.01] 22.8%8 Feak
7 .94 33 28.87 Z8.88 Feak

Remark=: 1. Emis=sion Lewvel= Antenna Factor + Cable Loss - Amp Factor + BReading.
2. The emission levels that are 20dE below the official
limit are not reported.
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FCC ID: SV9-NYNEBASS

Date; 2013-09-26 Time: 11:35:19

0 Level (dBu\/m)

FCC PART 15C PEAK

G0

[

- | FCC PART 15C AV

=

1000

oC

GFSK

Ant.
Fredq.
(MH=)

Factor
({dB/m

7800,

11200. 14600,

Frequency (MHz)

o0
=
=l
-

Bluetooth speaker
12%¥ From hdapter
HNYNE Bass

TX 24EB0MH=z

Ldapter

Input

Cakle
Loss
} [dB)

Amp
Factor
(dB)

Readi

Data no.

knt. pol.

HORIZCHNILL

1101.52KFa

AC 120V/60H=z

Emission

ng L Limits Margin

(d=)

18000

Eemark

101.8%9
46.67
35.05
1 3 35.85
1 2 33.EZ
1 I ZZ2.53
1 8 31.23

102.15 74.00 -28.15
58.63 74.00 15.37
47.01 54.00 6.29
52.17 74.00 21.83
51.19 74.00 22.81
52,28 74.00 21.72
43,35 74.00 24.85

1 2480.00 27
2 4960.00 31
3 4960.00 31.4
2 7443.00 36.54
5 1 2.00 38.24
6 1 5.00 41.7&
7 17099.,00 40,13
Femarks: 1. Emis=sion
2. The emis

limit ar

Level= Antenna Facto
zion lewvel= that are

e not reported.

T Cable Lo=ss

20dBE below

the official

Amp Factor

EST Technology Co.,Ltd
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FCC ID: SV9-NYNEBASS

0 Level (dBuvim) Date: 2013-11-27 Time: 15:13:41

60

FCC PART 15C PEAK

FCC PART 15C AV

{
i
<,
!

1000 4400, 7200, 11200. 14600. 18000
Frequency (MHz)
Data no. @ 3

Znt. pol. : HORIZCONIZL

Bluetooth speaker

DC 12V From Adapter Input AC 120V/&60H=z
NYNE Bass

GFSH TX
Adapter

Ant. Cakle Amp Emission

Freq. Factor Loss Factor Reading Level Limits Margin Eemark

(dB) (dB) (dEn (dBuv/ (dB)

oy n

moin k3

d R s

3 n k3

s

0z.00 27.61 .62 34.18 100.9%8 101.03 -27.03 Feak
g2.00 31.66 12.37 32.16 35.02 46.889 27.11 Feak
T6.00 36.67 11.43F 31.55 33.38 49.83 24. Feak
4.00 39.22 11.30 33.14 30.79 48.17 Z25. Feak
8 41.60 0.3 33.45 31.54 50.586 23. Feak
2 40.13 2 32.898 28.34 46.46 27 Feak

1. Emission Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.
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FCC ID: SV9-NYNEBASS

0 Level (dBu\/m) Date; 2013-11-27 Time: 15:15:49

FCC PART 15C PEAK

G0

5 _ FCC PART 15C AV

1000 4400, 7800. 11200, 14600,
Frequency (MHz)
Data no. : 3

hnt. pol. @ VERTICAL

Bluetooth speaker

DC 12V From Adapter Input AC 120V/60H=z
I : HYHNE Eass
Te=st Mode : GFS5E TX

2402MHz
Ldapter 2
Ant. Cakble Amp Emi==sion

Freq. Factor Loss Factor Reading Level
(MH=) (dE/m) [dB) [dB) (dBur (dBuvV/

1 6.62 34.18 103.94 103. -22.9%

2 11.6% 31.80 41.21 5Z. 21.68

3 11.55 32.06 34.87 50. 23.01

4 11.56 31.85 33.5 51 22.61

5 11.12 63 33 50 23.08

& 10.82 .34 30. 4 25,
Femarks: 1. Emis=sion Level= Antenna Factor + Cable Loss - Amp Factor

2. The emission lewvels that are 20dB below the official
limit are not reported.

18000

+ Reading.
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FCC ID: SV9-NYNEBASS

0 Level ([dBuvm)

Date; 2013-11-27 Time: 15

.26:55

FCC PART 15C PEAK

60

FCC PART 15

C AV

(%]

1000

4400.

3m Chamber
3m ANT

FCC FRRT

1lony

Eluetooth
DC
HYNE

speaker
12V From Adapter

Bass=

GFSK TX 2440MH=z
Ldapter 2

ant.
Factor
(dB,/m)

Ao

(dB) (dB)

7800,

11200,

Frequency (MHz)

Data no.

Input AC

ant.

pol.

Emi=sion

Factor Reading Lewvel

(8]

L

Limit=
fm) (dBuV/m)

14600.

2
CRIZCHNTAL

Margin Remark

(dB)

13000

[ U U T

19

[N
[T

]

f1:4

I
[T

ST

s
oy
18]

o 27.e0 .67 34.12
31.56 12.55 32.06
37T.32 11.45 32.43
3g.88 11.31 32.72
41.88 10.83 33.08
39.74 10.88% 33.21

100.73 100
37.61 4@
35.26 51
30.75 48
30.12 4@
31.94 4@

G L oo oy [0
5 OR300

s
o

-26.88 Peak
24 4 Feak
22.40 Peak
25.68 Peak
24.09 Peak
24 .54 Peak

Emi=ssion Lewvel=

The emission
limit are not reported.

Antenna Factor +
levels that are

Cable Loss
20dB below

the

— Amp Factor + Reading.
official

EST Technology Co.,Ltd
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FCC ID: SV9-NYNEBASS

Date: 2013-11-27 Time: 15:30:41

0 Level (dBuWim)

FCC PART 15C PEAK

G0

FCC PART 15C AV

1000

3m Chamber
3m LWNT 1-18G
FCC PART 15C PERK

Bluetooth speaker
DC 12V From Adapter
NYNE EBass
GFSE TX 2440MH=z

2

Adapter

Test HMode

Lnt.
Factor Factor
(dB/m) (dE) (dE)

AT

1 .60 6.687 34.12
2 .34 11.85% 31.88
3 .56 31.8%
4 06 31.87
5 .88 33
] .64 33.

FRemarks: Emis=sion Level= Lntenna
The emission levels tha

limit are not reported.

7800,

11200. 18000

Frequency (MHz)

14600.

Data no.

aAnt.

101.532kFa

Input AC 120V/60H=z

Read:i Remark

(dBu

Margin
(dE)

100.64 100.78 -28.7%2 Feak
38.84 50.28 23.71 Feak
36.10 52.25 21.75 Feak
33,21 51.08 22,524 Feak
30.689 50.42 23.58 Feak
23,48 46.67 2T.E3 Feak

Factor + Cabkle Loss - Rmp Factor
t are 20dE below the official

EST Technology Co.,Ltd
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FCC ID: SV9-NYNEBASS

(5 I I I e s B

60

H oA

[

Power

M/

1)
Test

0 Level (dBuW/m) Date; 2013-11-27 Time: 15:4511
1

FCC PART 15C PEAK

4 FCC PART 16C AV

Nx*ﬂ““mﬁ”hv»ﬂ“ﬁ”w

N

[ I =]
N
m -
m
H

1000

Mode

4400,

3m
3m ANT
FCC ERRT

15C PERE

7800,

11200.

Frequency (MHz)

Chamber

Data no.
pol.

aAnt.

Temp:25.6" ;Humi : 56%;Pres=:101.52kPa

Eluetooth
oC
HYNE Bass

12V From Adapter

speaker

GFSK TX 2480MHz

Ldapter 2

aAnt.
Factor
[dB/m)

Cakble
Loss=
(dB)

Fihaiial
Factor Readi
(dB) [dBuWV

Input AC

Emi==ion

ng Level
) (dBuv/

[R5

L

VERTICAL

120V/60Hz

Marg
[dB

14600,

15000

Remark

Y S TLI 0% I B

o

00 27.58  6.71 34.03 103.63
00 31.58 12.51 32.11 37.57
00 36.54 11.61 31.33 35.85
00 32.24 11.54 31.32 32.6%
00 41.88 10.893 33.08 30,28
00 39.94 10.88 35.14 31,08

103.8%5
43,55
52.07
50.55
50.01
46.7T6

[RS I L T T L (R ]
o I L T L T B Y S T ]
[T SN S RS S N i ]

LS Tx]

(= Ve I W PRI B Ve ]

Feak
Feak
Peak
Feak
Feak
Peak

Emi==ion
The emission

Level=

levels that are

limit are not reported.

the official

Antenna Factor + Cable Loss - Amp Factor + Reading.
20dB below

EST Technology Co.,Ltd

Report No. ESTE-R1310003

Page 40 of 107



FCC ID: SV9-NYNEBASS

Level (dBUV/m)

120

Date: 2013-11-27 Time: 15:48:01

FCC PART 15C PEAK

60

= | FCC PART 15C AV

1000

T T O o B o B 7
[
=
I
ot

b

fN
Te=st Mode

3m Chanber
3m ANT 1-18G

lony

Bluetooth =speaker
DC 12V From Adapter
NYNE Bass

GFSE TX 2480MH=z

Adapter 2

Ant. Cakle
Factor Lozs Facto
[dE/m)

r Reading Lewvel

7800, 11200. 14600, 13000

Frequency (MHz)

L
[NE)

Data no.
rol.

Ant. HORIZONTAL

Temp:25.6" Humi:56%;Pres=:101.52kPa

Input AC 120V/60HzZ

Emis=zion
Limits Eemark

(dBuV/m) (dBuV/m)

Margin

(dEuv) id=)

[Y S U S S

T.58 6.71
1.49 12.44
6.54 11.81
g.24 11.54

76 10.892
9.80 10.98

00.74 101.00 =27 Feak
37.71 43, 24 Feak
35.85 32, 21. Feak
33.33 51 22 Feak
32.53 52. 21 Feak
31.55 43, 24 Feak

Emiszion Lewvel=
The emi=s=sion

limit are

Antenna
levels that are
not reported.

Factor + Cabkle Loss - Lmp Factor +
20dE below the official

Reading.

EST Technology Co.,Ltd
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FCC ID: SV9-NYNEBASS

18000-25000 MHz
Level ([dBuUvVim) Date: 2013-09-26 Time: 11:38:19

FCC PART 15C PEAK

60 FCC PART 15C AV

awmmww*~J”““H”_ﬂdwf"A“*MM

0 18000 18400. 20800. 22200. 23600. 25000
Frequency (MHz)
3m Chamber Data no. : 72
3m ANT ABVOE 180G Ant. ol. : HORIZONTATL

FCC PBARRT 15C PERK
Temp:25.6" ;Humi : 56%;Pres=:101.52kFa

lony

Bluetooth speaker
DC 12V From Adapter Input AC 120V/60H=z
NHYHNE EBass

Test Mode 1 GFSE Tx Z2402MH=z
Adapter 1
Ant. Cable Lmp Emi==sion

Remark=s: 1. Emission Lewvel= Antenna Factor + Cable Los= - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: SV9-NYNEBASS

Date: 2013-09-26 Time: 11:40:25

0 Level (dBuV/m)

G0

Engineer

Test

FCC PART 15C PEAK

FCC PART 15C AV

Mode

tﬂwvmrd“Aw‘LﬂfWA*““J““AN”*JHMkmaVMWHMU

=
<

T e

20800,
Frequency (MHz)

18000 19400,

Chamber Data no.
3m ABOVE 18G Ant.
FCC PARRT 15C PEREK

Temp:25.6" ;Humi:S56%Press:1101.52kPa

Tony

3m

-

HldL

Eluetooth speaker
DC 12V From Rdapter
NYNE Bass

GFSE TX 2402MH=z
Adapter 1

Input &LC 120V,

Cakle
Lo=ss=s
[dB)

Lmp
Factor
[dB)

Ant.
Factor
(dB/m)

Reading Lewvel

22200,

pol.

Emi==sion

(dBuV/m) {dBuV/m)

23600,

(¥

VERTICAL

OH=z

Limits Margin

(d=)

FRemark

25000

T4.00 23,28 Feak
T4.00 24,20 Feak

Level= Antenna

levels that are

1. Emi=s=sion
The emission
limit are not reported.

the official

Factor + Cable Los=s - Amp Factor + Reading.
20dB below

EST Technology Co., Ltd
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FCC ID: SV9-NYNEBASS

Level [dBUVI/M)

Uate: 2013-08-26 hime; 114450

120

FCC PART 15C PEAK

G0

FCC PART 15C AV

EW

18000

18400, 20800. 22200.

Frequency (MHz)

m Chamber Data no.
n ABOVE 18G Ent. pol.
FCC PARRT 15C PELE

Temp:25.6' ;Humi:56%;Pre=s=s:101.52kFa

lony

BEluetooth speaker
DC 12V From Ldapter
NYNE Bass

GF3E TX 2440MH=z
Ldapter 1

=
- -
)

AL

Input AC 120V/&60H=z

Emi=zsion
Reading Lewvel
[dBuvV)

Cakle
Los=s
f=1=3]

Ant.
Factor
(dB/m)

Amp
Factor

Limits
[dBuV/m) (dBuV,/m)

23600,

vERIILA]T,

Margin ERemark

(dB)

5.00 46.29% 20.12 35.82 15.82 46.51 7
7.00 45.75 20.53 34.897 15.66 46.97 7
1. Emis=zion Lewvel= Antenna

2. The emi==sion lewvels that are 20dB below

limit are not reported.

Factor + Cable Loss — Amp Factor + Reading.
the official

25000

EST Technology Co., Ltd
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FCC ID: SV9-NYNEBASS

0 Level (dBu\im)

Date: 2013-09-26 Time: 11:46:36

FCC PART 15C PEAK

G0

FCC PART 15C AV

1m~AnMu*mn“vhm~w*wﬂAEW*”_“”J_ﬁywhﬂﬁﬁv“ﬂgkmiﬁf

18000

Test Mode

20800, 22200,
Frequency (MHz)

19400.

Data no.
e pol.

Chamber

ha LNT ABVCE 18
FCC PART 15C PELE
Temp:25.6" ;Humi : 56%;Pres=:101.52kFa

lony

3m
3m e) Lnt.

Eluetooth speaker
DC 12V From Adapter
NYHE Bass

GFSK TX 2440MH=z
Ldapter 1

LC 120V/60H=z

Input

Emis=sion
Reading Lewvel
[dBuV)

Limits
[dBuV/m} (dBuV/m)

23600, 25000

HORIZONTAL

Margin Remark

id=)

45,10 19.92 3£.09 14,97 44,38 7
45.7¢ 20.24 34.22 14.47  46.33 7

Emi=s=zion

The emission

Antenna

levels that are 20dB below

limit are not reported.

Factor + Cable Loss — Amp Factor + BReading.
the official

EST Technology Co., Ltd
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FCC ID: SV9-NYNEBASS

G

0 Level (dBu\im) Date: 2013-09-26 Time: 11:48:51

FCC PART 15C PEAK

Mode

Tonw
Eluetooth speaker

DC 12V From Adapter Input AC 120V/60H=
HNYNE Bass

GFSK TX 2480MH=

Ldapter 1

Ant. Cakle Amnp Emi=zsion
Margin ERemark

(dB)

Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
The emission levels that are 20dE below the official
limit are not reported.

0 FCC PART 15C AV
1W
MWWW
018000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3m Chamber Data no. : 76
3m LNT ABVOE 18G Ant. pol. : HORIZONTAL
FCC PRRT 1:5C PERE
Temp:25.6" ;Humi:56%;Pres=s:101.52kFa
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FCC ID: SV9-NYNEBASS

" Level (dBulim) Date: 2013-09-26 Time: 11:50:56

FCC PART 15C PEAK

60

FCC PART 15C AV

13000 158400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. 77
3m LWT ABOVE 18G Ant. pol. : VERTICLRL

FCC PART 15C PERK
Temp:25.6"' Humi: 56%; Press:101.52KkPa

lony

Bluetooth speakerx

DC 12V From Adapter Input AC 120V/60H=z
: NYNE Eass=

Te=st Mode : GF5KE TX Z4B80MH=

Ldapter
Lnt., Cakle Amp Emission
Fredq. Factor Loss Factor Reading Level Margin Remark
[MHZ) [dB/m) [dB) (dB) (dBx (dBuWvV/ [dB)
1 21220.00 46,17 20.23 35.60 14.77 45,57 Feak
2 23124.00 45.63 21.26 33.72 14.35 47 .52 Feak
Remark=s: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading
2. The emission levels that are 20dE below the official
limit are not reported.
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FCC ID: SV9-NYNEBASS

0 Level (dBuv'm)

Date; 2013-11-27 Time: 15:50:19

FCC PART 15C PEAK

60

FCC PART 15C AV

M

Mode

13000

3m
3m

FCC FART

19400,

Chamnber
ANT ABWVOE 18G

15C FERE

20800,

Frequency (MHz)

Data no.

Lnt.

Temp:25.6" ;Humi:56%;Pre=s=s:101.52kPa

Eluetooth
oc
NYNE Eass

— ¥

speaker

From Adapter

GFSEK TH 2402MH=z

Ldapter 2

Input AC

LWy

22200,

pol.

Limitsz Margin

25000

OH=z

Remark

/) (dB)

[ N ]
m

1he emission

Antenna

lewvels that are

limit are not reported.

Factor + Cabkle Loss - Amp Factor + Reading.
20dB below

the official

EST Technology Co., Ltd
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FCC ID: SV9-NYNEBASS

Date; 2013-11-27 Time: 15:52:11

0 Level (dBulimj)

FCC PART 15C PEAK

60

FCC PART 15C AV

1wvﬂMJHMAWhJE%u+NNﬂ{hJMHJMdHMAﬁﬂANPﬁ*ﬁuhkdﬂyﬂb“ﬂﬁv“ﬁ/wmAﬂM

18000 19400. 20800,

22200, 23600,

Frequency (MHz)

Chamber

ANT ABCWVE 18G
FCC PART 1:5C PERK
Temp:25.6"'" ;Humi:56%;Fress:

I

=
=

Bluetooth speaker
DC 12V From Adapter
NYNE Bass

GFSE TX
Adapter

ey

Input

Mode

LI
Factor

(dB) (dBuV)

Reading Lewvel

Data no.
pol.

Ant.

101.52kFa

120V/60HzZ

Emi=s=sion
Limits Remark

(dBuV/m) (dBuV/m)

Margin
(dB)

19428.00 45.83 18.03 36.2 14.43
20653.00 46.10 19.%8 36.12 14.81

43.08 74.00 30.82 Feak
44,87 74.00 253.13 Feak

Emi=zsion Level= Antenna Factor
2. The emi=ssion lewvels that are

limit are not reported.

20dE below

+ Cable Los= - Amp Factor + Reading.
the official

25000

EST Technology Co., Ltd

Report No.ESTE-R1310003

Page 49 of 107



FCC ID: SV9-NYNEBASS

Level (dBuVim)

120

Date: 2013-11-27 Time: 15:54:11

FCC PART 15C PEAK

60

FCC PART 15C AV

,4¢MHAuMJmAﬂMVJh,=“wafk_wﬂﬂu4b_~www*““““*ArV#”A“Jé;“JM‘HMJ}w“;ﬂﬁw“iv}_*dhﬂha“ﬂdf_ﬁmqﬁnﬂﬁ*ﬂ&uﬂdﬂhw

13000

22200, 23600, 25000

Frequency (MHz)

19400. 20800,
3m Chanmber
3m AWT ABOVE 18G
FCC PART 15C PERK
Temp:25.6" ;Humi: 56%;Fress: 10

Bluetooth speaker

DC 12V From Adapter Input &4C
NYNE EBass

GFSK TX 2440MH=z

Bdapter 2

Lnt Cakble Lmp

Factor Loss Factor Reading
(dB/m) (dE) (dB) {dBuV)

Data no.
Ant. pol.

1.32kFa

120V/60H=z

Emi=s=ion
Level Limits Eemark

(dBuV/m) (dBuV/m)

Margin
(dB)

Eemark=s: 1. Emission Level= Antenna Factor
2. The emission levels that are 20
limit are not reported.

Cakle Loss - Amp Factor

dE below the official

EST Technology Co., Ltd
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FCC ID: SV9-NYNEBASS

0 Level (dBu\im)

Date: 2013-11-27 Time: 15:56:23

FCC PART 15C PEAK

G0

FCC PART 15C AV

18000

S5ite no.
Di=. Ant
Limit

Env. / In=.
Engineer

F r

M/H

Test Mode

19400, 20800. 22200.

Frequency (MHz)

3m Chamber Data no. 382
3m ANT ABWVCOE 18G Ant. pol. : HCR

FCC PART 15C PERK
Temp:25.6" ;Humi:56%Fress:

1ony

Eluetooth speaker

101.32KPa

DC 12V From Adapter Input AC
HNYMNE Bass
GFSE TX 24940MH=
Ldapter 2
Ant Cakble Amp Emi=z=sion
Factor 0SS ing Lewvel Limit=
[dB/m) (dB) (dB) [{dBuV/m) (dBuV./m)

23600, 25000

IZ0NTAL

I

2. The emi==sion

Emi

=ssion Antenna

level=s that are 20dB below

reported.

Factor + Cable Loss — Amp Factor + Reading.
the official
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FCC ID: SV9-NYNEBASS

Date: 2013-11-27 Time: 15:58:09

" Level (dBu\im)

G0

FCC PART 15C PEAK

FCC PART 15C AV

%Hﬁ“)vJH?M#gVVNWm#vuﬂ“ﬁm“JJ
LNLﬂ_“mH_rJH“HWWWFWMwaﬁV“»#WUWW

18000

S

NYNE
EFSK
Ldapter

Factor
(dB/m)

19400.

3m Chamber
3 AWT ABWVOE 18G

FCC ERRT

2

20800,

22200.

Frequency (MHz)

15C FERE

Temp:25.6" ;Humi : 56%;Pres=:101.52kPa

h speaker
/ From Rdapter
Bass

TX Z480MH=z

Input ALC

Data no.
pol.

Ant.

Emi=z=sion
Reading Lewvel

(dBuV/m) (dBuV/m)

HORIZONTER

120V/60H=z

23600.

(dB) (dBuV)
10 3e8.28 15.9
10 33.93 1e.Z2

Limicts Marg

(dB
74.00 29.2
74.00 24.39

in ERemark
i

] Feak
] Feak

1. Emission

2. The emission

Lewvel

Antenna
lewvels that are

limit are not reported.

the official

Factor + Cable Loss - Amp Factor + Reading.
20dB belaow

25000

EST Technology Co., Ltd
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FCC ID: SV9-NYNEBASS

0 Level (dBu\W/m) Date: 2013-11-27 Time; 16:02:11

FCC PART 15C PEAK

FCC PART 15C AV

thzM

60
o )
0 yz000
ite no.
is Ant

Test Mode

18400, 20800. 22200. 23600. 25000
Frequency (MHz)

3m Chamber Data no.
3m LWNT ABOVE 18G Ant. pol.

FCC PART 15C PERE
Temp:25.6"' ;Humi : 56%;Fre==:101.52kPa
Tony

Bluetooth speaker

DC 12V From Ldapter Input AC 120V/60H=z
NYNE Bass

GFSK TX 2480MH=

Adapter 2

Lnt. Cakle Amp
Factor Loss Factor R
(dB/m) (dB) (dB)

Remark=: 1. Emi=ssion Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emis=sion lewels that are 20dB below the official

limit are not reported.
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FCC ID: SV9-NYNEBASS

5 CONDUCTED SPURIOUS EMISSION

5.1 Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power.

5.2  Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz for frequency range from 30MHz to 1000
MHz; The resolution bandwidth is set to 1 MHz, The video bandwidth is set to 3 MHz for
frequency range from 1000MHz to 25000 MHz..

5.3  Test Result
PASS (The testing data was attached in the next pages.)

EST Technology Co., Ltd Report No. ESTE-R1310003 Page 54 of 107



FCC ID: SV9-NYNEBASS

5.4  Test Data

Adapter 1
Test Mode: BT 4.0-BLE GFSK 2402MHz

% Agilent Freg/Channel
Mkrl 878.8 MHz
Ez;lio dBm Atten 20 dB -55.59 dBm Center Freq
515.000000 MHz
Log
10
dB/ Start Freq
30.0000000 MHz
Stop Freq
1.00000000 GHz
CF Step
97.0000000 MHz
Auto Man
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 878.8 MHz -55.59 dBm
Signal Track
On Off
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== Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Start 1 GHz
#Res BW 1 MHz

Marker Trace
1 (€]

== Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

Start 9 GHz
#Res BW 1 MHz

Marker Trace Type
1 1) Freq

#VBW 3 MHz

X Axis
2.40 GHz

#VBW 3 MHz

X Axis
14.04 GHz

Freg/Channel
Mkrl 2.40 GHz
2.764 dBm o
5.00000000 GHz
Start Freq

1.00000000 GHz

Stop Freq
9.00000000 GHz

CF Step
800.000000 MHz
Auto Man

Stop 9 GHz
Sweep 20 ms (401 pts)

Amplitude
2.764 dBm

Freq Offset
0.00000000 Hz

Signal Track
On Off

Freg/Channel
Mkrl 14.04 GHz
-4522 dBm Center Freq
17.0000000 GHz
Start Freq
9.00000000 GHz
Stop Freq
25.0000000 GHz
CF Step
1.60000000 GHz
Auto Man
Stop 25 GHz
Sweep 160 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
-45.22 dBm
Signal Track
On Off
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== Agilent

Ref 10 dBm Atten 20 dB
Peak
Log

10
dB/

Start 2.31 GHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace X Axis
1 1) 2.402125 GHz

2 (1) 2.390025 GHz
3 (1) 2.349875 GHz

Freg/Channel
Mkr3 2.349875 GHz

-54.59 dBm Center Freq

2.36500000 GHz

Start Freq
2.31000000 GHz

Stop Freq
fW| 2.42000000 GHz

CF Step
11.0000000 MHz
Auto Man

Stop 2.42 GHz

Sweep 11.4 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz

2.836 dBm

-57.22 dBm .
-54.59 dBm Signal Track

On Off

EST Technology Co., Ltd

Report No. ESTE-R1310003 Page 57 of 107



FCC ID: SV9-NYNEBASS

Test Mode: BT 4.0-BLE GFSK 2440MHz

== Agilent

Ref 10 dBm
Peak

Start 30 MHz
#Res BW 100 kHz

Marker Trace Type
1 1) Freq

== Agilent

Ref 10 dBm
Peak

Log

10

dB/

Start 1 GHz
#Res BW 1 MHz

Marker Trace Type
1 1) Freq

Atten 20 dB

#VBW 300 kHz

X Axis
820.6 MHz

Atten 20 dB

#VBW 3 MHz

X Axis
2.44 GHz

Sweep 100.5 ms (401 pts)

Freg/Channel
Mkrl 820.6 MHz

-55.36 dBm Center Freq

515.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Stop 1 GHz

Amplitude
-55.36 dBm

Signal Track
On Off

I Freg/Channel
Mkrl 2.44 GHz
4.986 dBm Center Freq
5.00000000 GHz
Start Freq
1.00000000 GHz
Stop Freq
9.00000000 GHz
CF Step
800.000000 MHz
Auto Man
Stop 9 GHz
Sweep 20 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
4.986 dBm
Signal Track
On Off
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== Agilent

Ref 10 dBm
Peak

Log

10

Start 9 GHz
#Res BW 1 MHz

Marker Trace
1 (€]

Atten 20 dB

#VBW 3 MHz

Type X Axis
Freq 13.48 GHz

Freg/Channel
Mkrl 13.48 GHz
-45.28 dBm Center Freq
17.0000000 GHz
Start Freq
9.00000000 GHz
Stop Freq
25.0000000 GHz
CF Step
1.60000000 GHz
Auto Man
Stop 25 GHz
Sweep 160 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
-45.28 dBm
Signal Track
On Off
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Test Mode: BT 4.0-BLE GFSK 2480MHz

== Agilent

Ref 10 dBm
Peak

Start 30 MHz
#Res BW 100 kHz

Marker Trace Type
1 1) Freq

== Agilent

Ref 10 dBm
Peak

Log

10

dB/

Start 1 GHz
#Res BW 1 MHz

Marker Trace Type
1 1) Freq

Atten 20 dB

#VBW 300 kHz

X Axis
844.8 MHz

Atten 20 dB

#VBW 3 MHz

X Axis
2.48 GHz

Sweep 100.5 ms (401 pts)

Freg/Channel
Mkrl 844.8 MHz

-55.59 dBm Center Freq

515.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Stop 1 GHz

Amplitude
-55.59 dBm

Signal Track
On Off

I Freg/Channel
Mkrl 2.48 GHz
6.146 dBm Center Freq
5.00000000 GHz
Start Freq
1.00000000 GHz
Stop Freq
9.00000000 GHz
CF Step
800.000000 MHz
Auto Mag!
Stop 9 GHz
Sweep 20 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
6.146 dBm
Signal Track
On Off
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== Agilent

Ref 10 dBm
Peak

Log

10

Start 9 GHz
#Res BW 1 MHz

Marker Trace
1 (€]

Ref 10 dBm
Peak

Log

10

aB/

Center 2.485 GHz

#Res BW 100 kHz

Trace
(1)
(1)
(1)

Marker

Atten 20 dB

#VBW 3 MHz

X Axis
13.84 GHz

Type
Freq

Atten 20 dB

#VBW 300 kHz

X Axis
2.480050 GHz
2.483500 GHz
2.490400 GHz

Freg/Channel
Mkrl 13.84 GHz
-44.88 dBm Center Freq
17.0000000 GHz
Start Freq
9.00000000 GHz
Stop Freq
25.0000000 GHz
CF Step
1.60000000 GHz
Auto Man
Stop 25 GHz
Sweep 160 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
-44.88 dBm
Signal Track
On Off

I Freg/Channel
Mkr3 2.490400 GHz

-57.13 dBm Center Freq

2.48500000 GHz

Start Freq
2.47000000 GHz

Stop Freq
2.50000000 GHz
CF Step
3.00000000 MHz
Auto Man
Span 30 MHz
Sweep 4 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
6.16 dBm
oo 13 dom Signal Track
On Off

EST Technology Co., Ltd

Report No.ESTE-R1310003

Page 61 of 107



FCC ID: SV9-NYNEBASS

Adapter 2
Test Mode: BT 4.0-BLE GFSK 2402MHz

= Agilent Freg/Channel
Mkrl 602.3 MHz
Ref 10 dBm Atten 20 dB -55.27.dBm Center Freq

Peak 515.000000 MHz
Log
10

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Mag

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts) Freq Offset

Marker Trace Type X Axis Amplitude 0.00000000 Hz

1 1) Freq 602.3 MHz -55.27 dBm

Signal Track
On Off

=< Agilent Freg/Channel
Mkrl 2.40 GHz
Sg;lio dBm Atten 20 dB 2.823 dBm Center Freq
5.00000000 GHz
Log
10
Start Freq
1.00000000 GHz
Stop Freq
9.00000000 GHz
CF Step
800.000000 MHz
Auto Man
Start 1 GHz Stop 9 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (401 pts) Freq Offset
Marker Trace Type X Axis Amplitude 0.00000000 Hz
1 1) Freq 2.40 GHz 2.823 dBm
Signal Track
On Off

EST Technology Co., Ltd Report No.ESTE-R1310003 Page 62 of 107



FCC ID: SV9-NYNEBASS

Es;li.o dBm Atten 20 dB -45.75 dBm Center Freq

Log
10

Start 9 GHz Stop 25 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 160 ms (401 pts) Freq Offset

Marker Trace Type X Axis Amplitude

1

Freg/Channel
Mkrl 14.04 GHz

17.0000000 GHz

Start Freq
9.00000000 GHz

Stop Freq
25.0000000 GHz

CF Step
1.60000000 GHz

Auto Mag

0.00000000 Hz

1) Freq 14.04 GHz -45.75 dBm

Signal Track
On Off

= Agilent I Freg/Channel

Ref 10 dBm Atten 20 dB -55.2dBm Center Freq

Peak

Log
10
daB/

DI
-11.6
dBm CF Step
11.0000000 MHz
Auto Man
Start 2.31 GHz Stop 2.42 GHz
#Res BW 100 kHz #VBW 300 kHz _ Sweep 11.4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
@) 2.401850 GHz 2.31 dBm
@) 2.390025 GHz -56.96 dBm .
) 2.349050 GHz -55.2 dBm Signal Track
On Off

Mkr3 2.349050 GHz

2.36500000 GHz
Start Freq
2.31000000 GHz
3 5 Stop Freq
A ) P 2.42000000 GHz
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Test Mode: BT 4.0-BLE GFSK 2440MHz

= Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 (€]

Type
Freq

#VBW 300 kHz

X Axis
660.5 MHz

Freg/Channel
Mkrl 660.5 MHz

-55.31 dBm Center Freq

515.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Stop 1 GHz
Sweep 100.5 ms (401 pts)

Amplitude
-55.31 dBm

Signal Track
On Off

== Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Start 1 GHz
#Res BW 1 MHz

Marker Trace
1 1)

Type
Freq

#VBW 3 MHz

X Axis
2.44 GHz

Freg/Channel
Mkrl 2.44 GHz

4.159 dBm Center Freq

5.00000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
9.00000000 GHz

CF Step
800.000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Stop 9 GHz
Sweep 20 ms (401 pts)

Amplitude
4.159 dBm

Signal Track
On Off
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== Agilent

Ref 10 dBm
Peak

Log

10

Start 9 GHz
#Res BW 1 MHz

Marker Trace
1 (€]

Atten 20 dB

#VBW 3 MHz

X Axis
12.84 GHz

Type
Freq

Freg/Channel
Mkrl 12.84 GHz
i ASLEIUM  Conter Freg
17.0000000 GHz
Start Freq
9.00000000 GHz
Stop Freq
25.0000000 GHz
CF Step
1.60000000 GHz
Auto Mag
Stop 25 GHz
Sweep 160 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
-45.63 dBm
Signal Track
On Off
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Test Mode: BT 4.0-BLE GFSK 2480MHz

= Agilent

Mkrl 820.6 MHz
-55.22 dBm

Atten 20 dB

Ref 10 dBm
Peak

Log

10

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 (€]

Stop 1 GHz
Sweep 100.5 ms (401 pts)

Amplitude
-55.22 dBm

#VBW 300 kHz

X Axis
820.6 MHz

Type
Freq

== Agilent

Mkrl 2.48 GHz
Ref 10 dBm Atten 20 dB 4.723 dBm
Peak
Log

10

Stop 9 GHz
Sweep 20 ms (401 pts)

Amplitude
4.723 dBm

Start 1 GHz
#Res BW 1 MHz

Marker Trace
1 1)

#VBW 3 MHz

X Axis
2.48 GHz

Type
Freq

Freg/Channel

Center Freq
515.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Freg/Channel

Center Freq
5.00000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
9.00000000 GHz

CF Step
800.000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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== Agilent

Ref 10 dBm
Peak

Log

10

Start 9 GHz
#Res BW 1 MHz

Marker Trace
1 (€]

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.485 GHz
#Res BW 100 kHz
Marker Trace

1)

1)

(1)

Atten 20 dB

#VBW 3 MHz

X Axis
13.88 GHz

Type
Freq

Atten 20 dB

#VBW 300 kHz

X Axis
2.480050 GHz
2.483500 GHz
2.492050 GHz

Freg/Channel
Mkrl 13.88 GHz
-44.9 dBm Center Freq
17.0000000 GHz
Start Freq
9.00000000 GHz
Stop Freq
25.0000000 GHz
CF Step
1.60000000 GHz
Auto Man
Stop 25 GHz
Sweep 160 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
-44.9 dBm
Signal Track
On Off

Freg/Channel
Mkr3 2.492050 GHz
TSR Conter Freg
2.48500000 GHz
Start Freq
2.47000000 GHz
Stop Freq
2.50000000 GHz
CF Step
3.00000000 MHz
Auto Man
Span 30 MHz
Sweep 4 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
4.643 dBm
-48.47 dB .
-56.25 dBm Signal Track
On Off
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6 BAND EDGE COMPLIANCE TEST

6.1

6.2

6.3

Limit
All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in

15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits

Test Procedure
1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(@) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

Test Result
Pass (The testing data was attached in the next pages.)

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2402MHz and 2480 MHz is fundamental frequency which no limit,
the limit on plots is automatically generated by the software, it's not fundamental
limit, we can't remove it.

EST Technology Co., Ltd Report No. ESTE-R1310003 Page 68 of 107



FCC ID: SV9-NYNEBASS

6.4

Test Data

Level ([dBuvim)

120

Date: 2013-09-26 Time: 11:05:49

60

(%)

FCC PART 150 |PEAK

M/N

Test

2300

Zite no.
Dis=. Ant
Limit

Env. Ins=.
Engineer

E r

Mode

2322, 2344,

3m Chamber
3m LT 1-18G
FCC PART 15C PELRE

Temp:25.6' ;Humi:56%;Press:

Eluetooth speaker
DC 12¥V From Ldapter
NYNE EBass

GFSK TX
Adapter 1

Input

2402MH=

Cakble Amnp
Factor

id=)

Lo=s=s
(dB)

i

{ dEuT)

2366,
Frequency (MHz)

Data no.

Ant.

101.532kFa

Emi==sion
Feading Lewvel

120V/60Hz

Limit=
[{dBuV/m) (dBuV/m)

2388, 2410

22,82 Feak
33.689 Feak
-30.489 Feak

Remarks:

27.73 .54 34.23 44,14

27.64 6.62 34.19%9 4

27.681 .62 34.18 104.44
Emi=zsion Lewvel= Antenna Factor

The emission lewvels that are
limit are not reported.

Cakbkle Lo=ss
20dB below

the

Amp Factor + Reading.
official
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Date: 2013-09-26 Time: 11:08:50

0 Level (dBu\im)

(£}

FCC PART 150\PEAK

&0

FCC PART 1BC)AY

2300 2322, 2344,

2366, 2388, 2410

Frequency (MHz)

3m Chamber
3m ENT
FCC PART

o
0l

15C PE&K

BEluetooth speaker
DC 12V From Adapter
NYHNE Bass

GFSE TX
Ldapter

A

2402MH=

Cakle
Los=s=

LAmp

Factor Rea

(MHz) id=/m) (dB) ids) (dB
12 27.70 &.58& 34.22 4%
2 2 27.64  &.62 34,13 38
3 2 37.61  &.62 34.1% 101

Remarks: 1. Emission Lewvel= Antenna Fac
2. The emis=zion lewvels that ar

limit are not reported.

64
HORIZONTLL

Data no.

Lnt. pol.

Emission
ding Lewvel Limits Margin
fm) (dB f [dB)

Eemark

5z 43.56 30.44 Feak
81 39.88 I4.12 Feak
g2 101.87 -2T7.87 Feak

tor + Cable Loss — Amp Factor + F
e 20dE below the official
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0 Level {dBulim) Date; 2013-09-26 Time: 11;22:25

FCC PART 15C PEAK

G0

FCC PART 15C AV

il T —..—

2475 2480, 2485, 24490, 2495, 2500
Frequency (MHz)

3m Chamber Data no. @ B8
3m ANT 1-18G Ent. pol. : HORIZONTAL
FCC PART 15C PELE
Temp:25.6"' ;Humi : 56%;Pre=ss:101.52kFPa
Tony
Bluetooth speaker
DC 12V From Adapter Input AC 120V/&60H=
HYHNE Eass

Test Mode : GFSK TX Z2480MH=
Ldapter 1
Lnt, Cakle Lmp Emission

Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[(MHz) [dB/m) [dB) (dB) [dBuV) ! [dB)

1 27.58 6.71 8.33 Feak
P 27.58 6.71 9.73 Feak
3 27.58 6.71 6.49 Feak
Remark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emis=sion lewels that are 20dB below the official

limit are not reported.
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0 Level (dBuv/m)

Date; 2013-09-26 Time: 11:26:34

FCC PART 15C PEAK

G0

FCC PART 15C AV

2475 2480,

S5ite no. : 3m Chanmbe
Di=. / Ant. : 3m ANT
Limit FCC FRET
Env In= Temp:25.6
Engineer : Tony

EUT Bluetooth

Power : DT 12V Fr
M/ ! NYNE EBass
GFSE TX 2
Ldapter 1

Ant. c
Factor L
(MH=) (dB/m) {

2485,
Frequency (MHz)
T Data no.

Ant. pol.

speaker
om Rdapter Input AC 120V/&60H=z

480MHEZ

able Amnp Emis=sion
033 Factor Reading Lewvel
dB) [dB) (dBuV)

2480,

Limits

2495, 2500

a3

vERIIL AL,

Margin ERemark

(d=)

1 z 80 27.58
2 z 50 27.58
3 z 98 27.58
4 24830.,83 27.58

oo O O

71 34.03 3.75
T1 34 45.22
71 34.03 51.13
T3 34.03 46.76

-31.05 Feak
22,52 Feak
2z.8l Feak
26.%86 Feak

FRemarks: Emi=zsion Lew

The emission

k3

el= Antenna Factor + Cable Loss - Amp Factor + Reading.
lewvels that are 20dB below the official

limit are not reported.
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" Level (dBuVim)

Date: 2013-11-27 Time; 15:20:41

[ ¥%]

FCC PART 180 |PEAK

60

2300 2322, 2344,

2366, 2388, 2410

Frequency (MHz)

Bluetooth speaker

NYNE Eass
GFSK TX 2402MH=z

Adapter 2

Te=st Mode

Data no.

DC 12V From Adapter Input AC

al. @ VERTICLL

120V/60H=

Ant. Cakble Amp
Freqg. Factor Loss Factor R Margin Eemark
(MHZ) {dB/m) [dB) [dB) (dB)
1 2 27.76 6.53 34 32.00 Feak
2 2 27.64 .62 34 34.69 Peak
3 2 27.681 6.62 34 -29.49 Peak
RBemarks: 1. Emi=zsion Level= Antenna Factor 4 Cable Los=z - Amp Factor 4+ Beading.

2. The emission levels that are Z20dEB

limit are not reported.

below the official
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[ T T s e T e O

M/H

Test

0 Level (dBuV/m)

Date: 2013-11-27 Time: 15

23145

(8%}

FCC PART 151

PEAK

G0

FCC PARTMBCHAN
1

2

2300

Mode

2322, 2344,

2366, 2388,

Frequency (MHz)

3m Chamber
3m ANT 1-18G

FCC 15C PELEK

FAET

Temp:25.6" ;Humi:56%; Press:101.5

1ony

Eluetooth speaker
DC 12V From Adapter
NYNE EBass

GEFSE TX
Ldapter

Input AC
2402MHz=

2

Amp

(dB) (dBuV)

Data no. @ 381

aAntc. al.

120V/60Hz

Emission
Factor Reading Lewvel

Margin Eemark

(d=)

2410

[TV I

2324.09
23980.00
2402.1%8

27.73 6.549 34
27.64 6.62 34
27.61 6.62 34

T4.00 32,28 Feak
T74.00 35.1:2 Feak
T74.00 -26.87 Feak

Eemarks: 1.

Emis=zion
The emi=zsion

Level= Antenna Factor

limit are not reported.

Cakle Loss - Amp Factor +
levels that are 20dB

below the official

Reading.

EST Technology Co., Ltd

Report No.ESTE-R1310003

Page 74 of 107



FCC ID: SV9-NYNEBASS

Date: 2013-11-27 Time: 15:37:40

0 Level (dBu\im)

FCC PART 15C PEAK

60

FCC PART 15C AV

2475

3m ANT 1-138G
FCC PRRT 15C FERK
T™ s =) 1«17,

Eluetooth speaker
DC 12V From Adapter
HYNE Eass
GFSHE TX 2
Adapter 2

2480MH=

Mode

Te=t

1 2480.05 27.58 6.71 03

2 2485.50 27.58 6.71 03

3 2485.48 27.58 6.71 03
Eemarks: 1. Emission Lewvel= Antenna
2. The emiz=sion levels tha

limit are not reported.

2485,

2480, 2500

Frequency (MHz)

Data no. 385
AEnt. pol. HORIZONIAL

120V/60Hz

Input LC

Emi==sion

Reading Lewvel Limit=s Margin

(dBuV) (dBuV,/m) (dBuV/m) (dB)

101.85 -2, Feak
41.01 32 Feak
41.32 2. Feak

- Amp Factor + EReading.

aofficial

Factor Cakle Loss
Tt are Z0dE below the
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0 Level (dBuvim)

Date: 2013-11-27 Time: 15:40:41

FCC PART 15C PEAK

60

FCC PART 15C AV

[EN}

024?5 2480, 2484, 24490, 2494, 2500
Frequency (MHz)
3m Chamber Data no. : 386
3m LWNT 1-18G Lnt. pol. VERTICAL
FCC PART 15C PELE
Temp:25.6"' ;Humi : 56%;Pre=s=s:101.52kPa
Bluetooth speaker
DC 12V From Adapter Input AC 120V/60H=
HYHNE EBass
Test Mode GFSE TX 2480MHz
Adapter 2
Lnt, Cakle Lnp Emis=sion
Fredq. Factor Loss Factor Reading Level Margin Remark
[MHZ) [dB/m) [dB) [dB) [dB)
27.58 6.71 3.79 -30.05 Feak
27.58 6.71 5.22 28.52 Peak
27.58 6.71 6.02 27.72 Peak
Femark=s: 1. Emission Level= Antenna Factor + Cabkle Los=s - Amp Factor + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.
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7 6dB Bandwidth Test

7.1  Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.2 Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.
2, Follow the test procedure as described in KDB 558074

(1). Set resolution bandwidth (RBW) = 100 kHz.

(2). Set the video bandwidth (VBW) = 3 x RBW.

(3). Detector = Peak.

(4). Trace mode = max hold.

(5). Sweep = auto couple.

(6). Allow the trace to stabilize.

(7). Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental

emission.
7.3  Test Result
Adapter 1

EUT: Bluetooth speaker
M/N: NYNE Bass
Test date: Sep 28, 2013 Tested by: Tony.Tang Test site: RF Site
6dB bandwidth Limit
Test Mode CH (MH2) (KH2)
CH1 0.753 >500
BT 4.0-BLE CH20 0.757 >500
GFSK
CH40 0.756 >500
Conclusion : PASS
Adapter 2
EUT: Bluetooth speaker
M/N: NYNE Bass
Test date: Nov 25, 2013 Tested by: Tony.Tang Test site:  RF Site
6dB bandwidth Limit
Test Mode CH (MH2) (KH2)
CH1 0.754 >500
BT 4.0-BLE CH20 0.755 >500
GFSK
CH40 0.753 >500
Conclusion : PASS
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7.4  Test Data

Adapter 1
Test Mode: BT 4.0-BLE GFSK 2402MHz
== Agilent

Ch Freq 2.402 GHz Trig Free

Occupied Bandwidth 1 ]

Ref 10 dBm Atten 20 dB
#Peak

Center 2.402 GHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Occ BW % Pwr  99.00 %
1.0634 MHz xdB  -6.00dB

Transmit Freq Error 19.706 kHz
x dB Bandwidth 753.172 kHz

I Freg/Channel

Center Freq
2.40200000 GHz

Start Freq
2.39700000 GHz

Stop Freq
2.40700000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Test Mode: BT 4.0-BLE GFSK 2440MHz
== Agilent

Ch Freq 2.44 GHz Trig Free

Occupied Bandwidth ]

Ref 10 dBm Atten 20 dB
#Peak

Log

10

Center 2.44 GHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Occ BW % Pwr  99.00 %
1.0671 MHz xdB  -6.00dB

Transmit Freq Error 12.925 kHz
x dB Bandwidth 757.279 kHz

I Freg/Channel

Center Freq
2.44000000 GHz

Start Freq
2.43500000 GHz

Stop Freq
2.44500000 GHz

CF Step
1.00000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: BT 4.0-BLE GFSK 2480MHz
= Agilent

Ch Freq 2.48 GHz Trig Free Center Freq

Occupied Bandwidth I B 245000000 GHz

Start Freq
2.47500000 GHz

I Freg/Channel

Ref 10 dBm Atten 20 dB
#heak Stop Freq
Log 2.48500000 GHz
10
dB/ CF Step
1.00000000 MHz
sl Auto Man
Freq Offset
Center 2.48 GHz SIEURRYEv4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz
Signal Track

Occupied Bandwidth Occ BW % Pwr  99.00 % | {8
1.0599 MHz xdB  -6.00dB

Transmit Freq Error 11.319 kHz

Off

x dB Bandwidth 756.165 kHz
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Adapter 2
Test Mode: BT 4.0-BLE GFSK 2402MHz
== Agilent

I Freg/Channel

Ch Freq 2.402 GHz Trig Free Center Freq

Occupied Bandwidth I 240200000 GH;

. =

2.39700000 GHz

Ref 10 dBm Atten 20 dB
#theak Stop Freq
Log 2.40700000 GHz
10
dB/ CF Step
M 1.00000000 MHz
a| Auto Marn
Freq Offset
Center 2.402 GHz SEQIIRYISF4  0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth S R o >tanal Track

1.0621 MHz xdB  -6.00dB

Transmit Freq Error 15.935 kHz
x dB Bandwidth 754.096 kHz

Test Mode: BT 4.0-BLE GFSK 2440MHz
== Agilent

Ch Freq 2.44 GHz Trig Free Center Freq

Occupied Bandwidth _- 2.44000000 GHz

. =

2.43500000 GHz

I Freg/Channel

Ref 10 dBm Atten 20 dB
#Peak Stop Freq
2.44500000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset
Center 2.44 GHz SeEUYZv4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth OccBW % Pwr 9900 % |(SNICE

1.0660 MHz xdB  -6.00dB

Transmit Freq Error 6.597 kHz
x dB Bandwidth 755.295 kHz
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Test Mode: BT 4.0-BLE GFSK 2480MHz

== Agilent

Ch Freq 2.48 GHz Trig Free

Occupied Bandwidth _- 2.48000000 GHz

Center Freq

I Freg/Channel

. =

2.47500000 GHz

Ref 10 dBm Atten 20 dB
#Peak Stop Freq
Log 2.48500000 GHz
10
dB/ CF Step
M 1.00000000 MHz
Auto Man
Freq Offset
Center 2.48 GHz SeEUIYzv4 0.00000000 Hz
#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth OccBW % Pur  90.00 % | (R

1.0694 MHz xdB  -6.00dB

Transmit Freq Error 8.448 kHz

x dB Bandwidth 752.628 kHz
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8 OUTPUT POWER TEST

8.1 Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

8.2  Test Procedure

8.3Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.
2, Follow the test procedure as described in KDB 558074
(1). Set the RBW = DTS bandwidth.
(2). Set VBW = RBW.
(3). Setspan = 3 x RBW.
(4). Sweep time = auto couple.
(5). Detector = peak.
(6). Trace mode = max hold.
(7). Allow trace to fully stabilize.
(8). Use peak marker function to determine the peak amplitude level.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

EST Technology Co.,Ltd Report No. ESTE-R1310003 Page 82 of 107



FCC ID: SV9-NYNEBASS

8.4  Test Result
EUT: Bluetooth speaker
M/N:NYNE Bass
Test date: Sep 28-Nov 25,2013 | Test site: 3m Chamber Tested by: Tony Tang
Pass
Adapter 1
Test Mode CH Peak output Power Limit
(dBm) (dBm)
CH1 2.444 30
BT 4.0-BLE CH20 3.925 30
GFSK
CH40 4.848 30
Conclusion : PASS
Adapter 2
Test Mode CH Peak output Power Limit
(dBm) (dBm)
CH1 3.081 30
BT 4.0-BLE CH20 4.258 30
GFSK
CH40 4.775 30
Conclusion : PASS
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8.5 Test Data

Adapter 1
Test Mode: BT 4.0-BLE GFSK 2402MHz
= Agilent Freg/Channel
Mkrl 2.4021125 GHz
sz;lio dBm Atten 20 dB 2.444 dBm Center Freq
2.40200000 GHz
Log
10
dB/ Start Freq
2.39750000 GHz
Stop Freq
2.40650000 GHz
CF Step
900.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off

Center 2.402 GHz Span 9 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

Test Mode: BT 4.0-BLE GFSK 2440MHz

= Agilent Freg/Channel
Mkrl 2.4396400 GHz
§§fa|3.0 dBm Atten 20 dB 3.925 dBm Center Freq
2.44000000 GHz
Start Freq

2.43550000 GHz

Stop Freq
2.44450000 GHz

CF Step
900.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.44 GHz Span 9 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)
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Test Mode: BT 4.0-BLE GFSK 2480MHz

=< Agilent Freg/Channel
Mkrl 2.4797975 GHz
E:;;O dBm Atten 20 dB 4.848 dBm Center Freq
2.48000000 GHz
Log
10
dB/ Start Freq
2.47550000 GHz
Stop Freq
2.48450000 GHz
CF Step
900.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.48 GHz Span 9 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)
Adapter 2
Test Mode: BT 4.0-BLE GFSK 2402MHz
= L Freg/Channel
Mkrl 2.4021800 GHz
ﬁ;&o dBm Atten 20 dB 3.081 dBm Center Freq
2.40200000 GHz
Log
10
dB/ Start Freq
2.39750000 GHz
Stop Freq
2.40650000 GHz
CF Step
900.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.402 GHz Span 9 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)
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Test Mode: BT 4.0-BLE GFSK 2440MHz
= Agilent

I Freg/Channel
Mkrl 2.4396175 GHz
Eg;lio dBm Atten 20 dB 4.258 dBm Center Freq
2.44000000 GHz
Log
10
27) Start Freq
2.43550000 GHz
Stop Freq
2.44450000 GHz
CF Step
900.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.44 GHz Span 9 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)
Test Mode: BT 4.0-BLE GFSK 2440MHz
=< Agilent Freg/Channel

Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 3 MHz

VBW 3 MHz

Mkrl 2.4796400 GHz
4.775 dBm

Span 9 MHz
Sweep 5 ms (401 pts)

Center Freq
2.48000000 GHz

Start Freq
2.47550000 GHz

Stop Freq
2.48450000 GHz

CF Step
900.000000 kHz
Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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9 POWER SPECTRAL DENSITY TEST

9.1 Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

9.2  Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.

2, Follow the test procedure as described in KDB 558074

(1). Set analyzer center frequency to DTS channel center frequency.

(2). Set the span to 1.5 times the DTS bandwidth.

(3). Set the RBWto: 3 kHz < RBW < 100 kHz.

(4). Set the VBW = 3 RBW.

(5). Detector = peak.

(6). Sweep time = auto couple.

(7). Trace mode = max hold.

(8). Allow trace to fully stabilize.

(9). Use the peak marker function to determine the maximum amplitude level.
(20). If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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9.3  Test Result
EUT: Bluetooth speaker
M/N: NYNE Bass
Test date: Sep 28-Nov 25, 2013 | Test site: 3m Chamber Tested by: Tony Tang
Pass
Adapter 1
Power density Limit
Test Mode CH (dBm/3kHz ) (dBm/3kH2)
CH1 -11.81 8
BT 4.0-BLE
GESK CH20 -9.67 8
CH40 -8.45 8
Conclusion : PASS
Adapter 2
Power density Limit
Test Mode CH (dBm/3kHz ) (dBm/3kHz)
CH1 -12.07 8
BT 4.0-BLE
GESK CH20 -10.56 8
CHA40 -10.06 8
Conclusion : PASS
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9.4  Test Data

Adapter 1
Test Mode: BT 4.0-BLE GFSK 2402MHz
cos AL Freg/Channel
Mkrl 2.4020141 GHz
EPGL;S dBm Atten 20 dB -11.81 dBm Center Freq
2.40200000 GHz
Log
10
dB/ 1 Start Freq
MJWW\/WVW 2.40143550 GHz
Stop Freq
2.40256450 GHz
CF Step
112.900000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.402 GHz Span 1.129 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 129.1 ms (401 pts)
Test Mode: BT 4.0-BLE GFSK 2440MHz
=l I Freg/Channel
Mkrl 2.4400142 GHz
EF?L;S dBm Atten 20 dB -9.665 dBm Center Freq
2.44000000 GHz
Start Freq

2.43943250 GHz

Stop Freq
2.44056750 GHz

CF Step
113.500000 kHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.44 GHz Span 1.135 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 129.8 ms (401 pts)
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Test Mode: BT 4.0-BLE GFSK 2480MHz

= Agilent Freg/Channel
Mkrl 2.4800142 GHz
;F:pe(f.;.;l(() dBm Atten 20 dB -8.452 dBm Center Freq
2.48000000 GHz
Start Freq
2.47943300 GHz
Stop Freq
2.48056700 GHz
CF Step
113.400000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.48 GHz Span 1.134 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 129.7 ms (401 pts)
Adapter 2
Test Mode: BT 4.0-BLE GFSK 2402MHz
=< Agilent I Freg/Channel
Mkrl 2.4020085 GHz
E:;;O dBm Atten 20 dB -12.07 dBm Center Freq
2.40200000 GHz
Log
Start Freq
2.40143550 GHz
Stop Freq
2.40256450 GHz
CF Step
112.900000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.402 GHz Span 1.129 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 129.1 ms (401 pts)
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Test Mode: BT 4.0-BLE GFSK 2440MHz
= Agilent

Freg/Channel

Mkrl 2.4400085 GHz
Ref 10 dBm Atten 20 dB -10.56 dBm

Peak Center Freq
2.44000000 GHz
Log
10
2] Start Freq
2.43943550 GHz

WMW\/ Stop Freq
V"V\ 2.44056450 GHz

CF Step
112.900000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.44 GHz Span 1.129 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 129.1 ms (401 pts)
Test Mode: BT 4.0-BLE GFSK 2480MHz
=< Agilent Freg/Channel
Mkrl 2.4800085 GHz
E:;;O dBm Atten 20 dB -10.06 dBm Center Freq
2.48000000 GHz
Log
10
dB/ ; Start Freq
2.47943550 GHz
% Stop Freq
WV\ 2.48056450 GHz
CF Step
112.900000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.48 GHz Span 1.129 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 129.1 ms (401 pts)
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10 ANTENNA REQUIREMENTS

10.1 Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6dBi.

10.2 Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 0 dBi.
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11 TEST SETUP PHOTO
Conducted Test
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Radiated Test (30-1000 MHz
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Radiated Test (1000-25000 MHz
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12PHOTOS OF EUT

External Photos
M/N: NYNE Bass
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External Photos
M/N: NYNE Bass
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External Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass
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Internal Photos
M/N: NYNE Bass

Adapter 1 Photos
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Adapter 1 Photos

Adapter 2 Photos

EST Technology Co., Ltd Report No. ESTE-R1310003 Page 106 of 107



FCC ID: SV9-NYNEBASS

Adapter 2 Photos
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